
Spare parts list 

 

14985 Trombone  
stand 

 
14985-000-55 - black 
 
*Rev 07

Position Description Article No. Quantity
  1 Clamping piece with pin R7,5 01-86-630-55 1
  2 Cylinder head screw M5 x 45 mm 03-02-185-45 3
  3 Foot tube complete 6-82723-1-55 3
  4 Square nut M5 03-08-210-29 3
  5 End cap 01-84-882-55 3
  6 Knurled screw with logo M6 x 22 mm 01-82-838-55 1
  7 Knurled screw with logo M6 x 16 mm 01-82-834-55 2
  8 Square nut M6 03-08-305-29 1
  9 Clamping piece with pin R8 01-86-634-55 1
10 Trombone peg 01-84-355-55 1
11 End cap 01-94-887-55 1

11
 / 

20
22

 · 
KÖ

N
IG

 &
 M

EY
ER

 G
m

bH
 &

 C
o.

 K
G

 · 
Ki

es
w

eg
 2

 · 
97

87
7 

W
er

th
ei

m
/M

ai
n 

· G
er

m
an

y 
· e

-M
ai

l: 
co

nt
ac

t@
k-

m
.d

e 
· w

w
w.

k-
m

.d
e

4

6

7

7

8

9

10

11

2

5

1

3


